
ENGINEER'S REPORT 

ASSESSMENT DISTRICT 284 
COUNTY OF FRESNO, STATE OF CALIFORNIA 

(Wastewater Treatment Facility Improvements and Repayment 
Of Clean Water State Revolving Fund Loan, Community of Monte Verdi) 

AS FILED FOR APPROVAL IN ACCORDANCE WITH THE 
MUNICIPAL IMPROVEMENT ACT OF 1913 

PREPARED FOR: 
BOARD OF SUPERVISORS OF THE COUNTY OF FRESNO 

AND 
DEPARTMENT OF PUBLIC WORKS AND PLANNING 

ALAN WEAVER, DIRECTOR 

Assessment Engineer: 
Wilson & Associates 

By: 

Edward J. Wilson, C 23269 
Assessment Engineering Consultant 

7600 N. Ingram Ave., Suite 202 
Fresno, CA 93711 
(559) 436-6644 May 28,2013 



CERTIFICATE OF FILING ENGINEER'S REPORT 
AND CONFIRMATION OF ASSESSMENT 

ASSESSMENT DISTRICT 284 
[...]
The Design Consultant was then retained to prepare a Pre-Design Analysis of the two treatment 
system alternatives identified in the 2005 Initial Evaluation. The Design Consultant submitted their 
report on the results of that analysis in November of2009 entitled "Final Monte Verdi Wastewater 
Treatment Facility Pre-Design Report" ("2009 WWTF Pre-Design Report"). The WWTF upgrade 
design criteria and description ofthe recommended improvements presented in the 2009 WWTF Pre­
Design Report that are to be constructed as the WWTF Capital Improvements are presented in the 
following subsections. 

11.2 General Description of the Existing WWTF Facilities Components 

According to section "4.0 Existing Wastewater Treatment Facilities" ofthe 2009 WWTF Pre-Design 
Report, the existing WWTF is comprised of"preliminary, secondary, tertiary, and solids treatment 
facilities." Each of those facilities components are further described in the 2009 WWTF Pre-Design 
Report section 4.0 as follows: 

A. Preliminary Treatment Facilities - "include influent pumps, an in-line grinder, and flow 
measurement. The preliminary facilities currently lack screening to remove trash and other 
debris from the wastewater system." 

2-04 PerSec2 II-1 04/23/2013 



B. Secondary Treatment Facilities- This component uses a sequencing batch reactor ("SBR") 
process to provide secondary level wastewater treatment. The SBR facilities "include SBR 
basin and effluent storage. Ancillary components of the SBR include aeration blowers, 
coarse bubble diffusers, and floating decanters." 

C. Tertiary Treatment Facilities- "include gravity sand filters and disinfection. Disinfection is 
accomplished by sodium hypochlorite addition." 

D. Solids Treatment Facilities- "Solids generated in the SBR processes are treated in an aerobic 
digester and removed from the facility by a third party hauler." 

11.3 General Description of the WWTF Capital Improvements Design Criteria 

The criteria used to design the facilities components that comprise the WWTF Capital Improvements 
are key factors in the analysis of the WWTF Capital Improvements to determine the estimated level 
of special benefit each one of the AD 284 Parcels will receive from the construction of those 
facilities components. The investigation and analysis of the existing WWTF by the Design 
Consultant produced a set of existing wastewater influent flow and strength characteristics that have 
been used by the Design Consultant to design the facilities components shown on the AD 284 
Improvement Plans (the "WWTF Capital Improvements Design Criteria"). A detailed listing of all 
WWTF Capital Improvements Design Criteria is presented in Table 17 of the 2009 WWTF Pre­
Design Report. A summary listing is presented below of the WWTF Capital Improvements Design 
Criteria pertinent to the analysis of the facts of the WWTF Capital Improvements by the Assessment 
Engineering Consultant: 

11.3.1 Summary of WWTF Capital Improvements Design Criteria 

A. Average Daily Wastewater Flow Discharge Each Connection= 250 gallons/day ("gpd"); 
B. Design Number of Connections= 125 (the total number ofSFR lots in TR 4351); 
C. Design Influent Flow Treatment Capacity ADMMF = 39,000 gpd, where "ADMMF" means 

Average Day Maximum Month Flow (calculated using 250 gpd/connection for 125 total 
connections= 32,000 gpd, multiplied by a peaking factor of 1.2, with the product rounded up 
to 39,000 gpd, as shown on Table 5 in section 2.2 Projected Influent Flows of the 2009 
WWTF Pre-Design Report); 

D. 5-day Biochemical Oxygen Demand (the "BODs")= 260 milligrams/liter ("mgl"); 
E. Total Suspended Solids (the "TSS") = 240 mg/1; 
F. Nitrogen Demand= 35 mg/1. 

The Design Consultant ascertained the BODs of 260 mg/1 and the TSS 240 mg/lloadings from a 
review ofthe WWTF records on the measurements of those parameters for the years 2006 through 
2008, when the total number of developed lots connected to the WWTF from July 2007 through 
December 2008 ranged between 112 and 115. Accordingly, it is the finding of the Assessment 
Engineering Consultant that these influent wastewater characteristics are representative of those to be 

2-04 PerSec2 II-2 04/23/2013 



expected at full build-out of all 125 SFR lots in the Community of Monte Verdi. The Design 
Consultant further concluded that, based on the above values, the Community of Monte Verdi 
wastewater characteristics "are in the range for typical domestic wastewater." In addition, their 
analysis led to the conclusion that the average rate of wastewater discharged from each sewer 
connection to the wastewater piping system for processing by the WWTF is 250 gpd for the purpose 
of designing the proposed WWTF Capital Improvements. Therefore, the proposed WWTF Capital 
Improvements facilities components have been designed to treat an equal volume of wastewater (250 
gpd/lot) with the same characteristics that is projected to, on average, be discharged to the sewer 
collection piping system from each one of the 125 lots in the Community of Monte Verdi for 
treatment and disposal at the upgraded WWTF. 

11.3.2 Equivalent Dwelling Unit Defined Based on WWTF Capital Improvements Design 
Criteria and Community of Monte Verdi Existing Land Use 

Based on the existing uniform land use for all125 ofthe Community of Monte Verdi lots described 
in Engineer's Report subsection 1.2.2 and on the WWTF Capital Improvements Design Criteria 
described in the preceding subsection 11.3 .1, it is the finding of the Assessment Engineering 
Consultant that: 

i) each vacant, buildable lot and each developed lot in the Community of Monte Verdi is assigned 
an Assessor's Use Code of either SS01000 or SSOOOOO indicating that each one of the 125 lot's 
highest and best use is for development with one SFR dwelling; and, 

ii) the WWTF Capital Improvements facilities components have been designed to treat and dispose 
of an equal volume of wastewater, with the same physical characteristics, discharged from each 
one of the 125 lots in the Community of Monte Verdi. 

Therefore, each lot in the Community of Monte Verdi is equivalent in its existing, or future in the 
case of the currently vacant lots, average daily volume of wastewater discharged to the WWTF. 
Based on that finding, it is the further finding of the Assessment Engineering Consultant that each 
one of the lots in the Community of Monte Verdi is defined as equal to 1-Equivalent Dwelling Unit 
("EDU"). 

11.4 General Description of the WWTF Alternatives and of the Alternative Approved as the 
Proposed Wastewater Treatment Facility Capital Improvements 

According to "Section 5.0 Treatment Process Evaluation" in the 2009 WWTF Pre-Design Report, 
two alternative plans for the upgrade ofthe secondary treatment facilities component of the existing 
WWTF were analyzed. Alternative No. 1 was based on the "upgrade and repair of the existing SBR 
treatment facilities and replacement of the existing sand filters with a new tertiary technology. 
Alternative No. 2 included "retirement of the existing SBR and sand filters" and "retrofit of the 
existing facility with new MBR" (membrane bioreactor) process equipment. Additional 
modifications to other existing facilities components that were common to both alternatives included 
"preliminary treatment (i.e. screening) and influent pumping, solids handling, and odor control." 

2-04 PerSec2 II-3 04/23/2013 



Alternative No. 2 to retrofit the existing WWTF with new MBR process equipment is the plan 
recommended by the Design Consultant. The MBR process is the design concept that has been used 
by the Design Consultant for the preparation of the AD 284 Improvement Plans that will be used to 
construct the improvements referred to in this Engineer's Report as the WWTF Capital 
Improvements. The 2009 WWTF Pre-Design Report subsection "7 .3 Summary" describes the MBR 
process as "considered to be the "best available technology," consistently achieving effluent quality 
that meets and exceeds the unrestricted reuse requirements of the CDPH Title 22 standards," where 
"CDPH Title 22 standards" refers to the California Department of Public Health Title 22 Recycled 
Water Standards. Subsection 7.3 states further that the "MBR process will achieve nearly complete 
removal of BOD5 and TSS in the effluent and provide a highly polished water quality to allow for 
unrestricted irrigation of communal landscaped areas in the development." Therefore, the MBR 
process upgrade to the existing WWTF will meet the objective of the proposed facilities upgrade of 
providing a Community of Monte Verdi wastewater treatment facility that can consistently produce a 
treated effluent that can be used to irrigate the community's communal landscape areas. 

11.5 General Description of the Proposed WWTF Capital Improvements Shown on the 
AD 284 Improvement Plans 

The scope of the proposed improvements shown on the AD 284 Improvement Plans for upgrade of 
the existing WWTF are generally described in the 2009 WWTF Pre-Design Report subsection "5.3 
Alternative No.2- Membrane Bioreactor (MBR)" as modification of the existing SBR basins to 
house the new MBR process equipment. Those modifications will include the installation of a 
"baffle wall" .. "to bisect the SBR basin and create" two "separate zones" that will allow the MBR 
process to be "configured as a two-tank reactor with the first tank used to accommodate both anoxic 
and pre-aeration zones." "The second tank will house the membranes, which permits independent 
optimization of the aeration equipment and activated sludge process as well as isolated membrane 
cleaning." "Internal recycle of mixed liquor for the plate MBR process functions as a "feed forward" 
system." Accordingly, "the existing SBR pumps will be retired and new pumps will be installed and 
used for the feed forward process." The "existing SBR aeration blowers and coarse bubble diffusers 
will be reused" and incorporated into the MBR process system. Slight modifications will be made to 
the diffuser layout in the existing SBR basin." The full scope of planned improvements includes the 
construction of a 240 square-foot addition to the existing structure housing the SBR equipment to 
allow installation of the modifications to the plant headworks that will include the relocation of the 
magnetic flow meter and grinder to accommodate the new influent flow handling for the MBR 
process, new screening facilities with new influent screening pumps, new odor control equipment, 
and modifications to the existing piping and electrical systems as required to service those proposed 
equipment relocations and additions. Modifications will also be made to the existing aerobic 
digester that will include the installation of a manual decant system. New supervisory control and 
data acquisition system ("SCAD A") equipment will also be installed in the WWTF process controls 
center and programmed to meet the facilities operational criteria as part of the WWTF Capital 
Improvements scope of work. 

2-04 PerSec2 II-4 04/23/2013 



An itemized listing of the estimated cost for the above-described new facility components and 
existing component modifications is presented in the Appendix C project cost estimate table. The 
estimated total cost to construct and install the above-described facilities components is summarized 
in Table B-I, item "l.A Facilities Construction- Construction Contract." The $1,823,060.00 
estimated cost shown for the Table B-I item I-A is the estimated cost to make all of the 
recommended physical and process changes to upgrade the existing WWTF. All of the other items 
shown on Table B-I are cost estimates for incidental work and expenses related to the planning, 
design, financing, project administration, and construction of the WWTF Capital Improvements. 
The planning and construction related incidental work and expense items are described in the 
following subsections II.5.1, II.5.2, II.5.3, and II.6. 

11.5.1 Construction Incidental Work and Expense 

Construction Incidental Work and Expense includes the scope of incidental Work and related 
expense to be performed by either PW &P staff or the Design Consultant, where the Design 
Consultant's work will be performed pursuant to a consultant services agreement covering the 
authorized scope of work. The estimated total cost of the work to be performed is shown in the 
Table B-I item "l.B Facilities Construction - Contract Advertise and Award" and item "l.C 
Facilities Construction- Construction Management." The scope of Contract Advertise and Award 
includes, but is not necessarily limited to, the PW &P staff time needed to prepare the WWTF Capital 
Improvements for bid solicitations from qualified general contractors, to respond to contractor 
questions on the AD 284 Improvement Plans and contract documents, and to administer the bid 
opening and contract award process. The scope of Construction Management work includes, but is 
not necessarily limited to the following: i) Construction Management in which the contractor work in 
progress is monitored and the materials delivered for use or installation as part of the WWTF Capital 
Improvements are checked by qualified professionals to ensure that the work and materials is in 
conformance with the AD 284 Improvement Plans; ii) constructing staking and controls that includes 
research and field survey work, as needed, to establish precision horizontal and vertical control 
needed for the installation of the WWTF system components in the locations and at the elevations 
shown on the AD 284 Improvement Plans; iii) Soils and Materials Testing work to be performed by 
testing laboratories and other professionals to test the existing and back-filled soils to confirm proper 
compaction, and to test the concrete, piping and other materials proposed for use on the WWTF 
Capital Improvements to ensure they are in conformance with the requirements set forth in the AD 
284 Improvement Plans; iv) the cost of any fees paid on behalf of the WWTF Capital Improvements 
to any agency as part of the process to obtain a permit or approval from the agency for any portion of 
the work proposed to be performed. The estimated cost for item l.B is $18,180.00 and the estimated 
cost for item l.C is $248,600.00. 

The estimated total cost associated with the physical construction of the WWTF Capital 
Improvements system components is $2,089,840.00, as shown in item "l.D Total Facilities 
Construction." 

2-04 PerSec2 II-5 04/23/2013 



11.5.2 WWTF Capital Improvements Planning, Design, and Administration Incidental 
Work and Expense 

The scope of activities included under this category of incidental work includes all work either 
already completed, or to be performed, shown in Table B-I item "2. Facilities Planning," item "3. 
Facilities Design," item "4. Administration and Legal," and item "5. Engineering Services During 
Construction." 

11.5.2.1 Item 2. Facilities Planning includes four activities identified as items 2.A through 2.D, 
described as follows: 

i) "2.A Environmental" includes the estimated total cost ($11 ,000.00) of County 
staff time to do all work associated with compliance of the proposed WWTF 
Capital Improvements with the California Environmental Quality Act (the 
"CEQA"), which culminated in the filing of a "Notice of Exemption" on January 
5, 2011, in the office of the Fresno County Clerk, declaring that the WWTF 
Capital Improvements meets the criteria for Section 15301(b), (d), and (f) as 
specified in the CEQA Guidelines making the project categorically exempt from 
the provisions of CEQA (a copy of the filed CEQA Notice of Exemption is 
attached as Engineer's Report Appendix E for reference); 

ii) "2.B Preliminary Engineering" is the estimated total cost ($27,000.00) to perform 
the 2005 Initial Evaluation work and to prepare the 2009 WWTF Pre-Design 
Report; 

iii) "2.C Engineer's Report Preparation: Proposed AD 284 Assessment" shows the 